
1 

1 
 

  



  

2 
 

Preface 

RCUES of AIILSG, Mumbai undertakes research studies on the topics related to urban governance and 

service delivery. The Government of India has launched several urban development missions with an 

aim to provide improved services to the citizens of India. It’s the need of the hour to provide required 

support to the local governments for their effective implementation in urban areas by addressing 

various challenges, especially in the post pandemic times. With this intention, RCUES of AIILSG, 

Mumbai has shortlisted several research areas in support of the respective State and local 

governments. In view of involving experts from various sectors in the process of undertaking these 
[...]
prepared for the site visits. Contacts were 

established with the authorities in the Water 

Supply, Sanitation and Solid Waste 

Management Departments of selected ULBs 

and site visits were carried out. Draft report is 

based on the interviews and data collected 

during the site visits. 

Following ULBs are selected for the study: - 

1. Mumbai 

2. Sawantwadi 

3. Pune 

4. Kolhapur 

5. Panaji 

 

These ULBs are at different levels in achieving 

the successful O&M of WASH and SWM 

infrastructure.  

Methodology for Research Study involves: - 

1. Understanding the state of current 

WASH and SWM infra by way of recce 

survey, literature review and 

interviews with officials and site visits 

etc.. 

2. Analyze and assess WASH and SWM 

infra based on parameters.  

3. Identification of O&M Challenges in 

WASH and SWM infra in respective 

ULB 

4. Identification of best practices in 

WASH and SWM infra in respective 

ULB if any. 

5. Recommendations to address the 

O&M challenges in WASH and SWM 

infrastructure to sustain the same.  

Part 1 of the Report was on “Secondary 

Assessment and framework/questionnaire for 

site visits to ULBs. The report was submitted to 

AIILS for feedback. The suggestions by AIILSG 

staff are incorporated in the final report.  

After this, communication was established 

with the authorities in the WASH and SWM in 

all the ULBs namely Mumbai, Sawantwadi, 

Pune, Kolhapur and Panaji in that order. Site 

visits were performed. Status of WASH and 

SWM infra was studied by way of recce survey 

and interviews with the officials. WASH and 

SWM infra in these ULBs was analyzed and 

assessed based on the parameters listed 

above. Gaps and best practices in WASH and 

SWM identified.  Finally, recommendations are 

made to improve the gaps in WASH and SWM 

infrastructure. 

  

 

 



  

11 
 

Mumbai 

Mumbai is one of the important cities of the 

world, is Also, recognized as the most densely 

populated city Inverse proportion of area and 

population causes serious impact on its 

environment. As per data received from Health 

Department of MCGM the estimated 

population of Mumbai is 12.87 million with the 

population density of 26645 person per sq m 

(excluding no development area). Mumbai is 

the most densely populated city in India. 

Mumbai water quality is declared as the best 

in India. The wastewater treatment projects 

are being constructed at 8 different places with 

the option of reuse. The solid waste dumped at 

landfills has been brought down from 6500 

MT/day to 4500 MT/day due to the 

implementation of Solid Waste Management 

Rules 2016 and incentives. Though Mumbai 

was hard hit by COVID, the city received 

appreciation for effectively fighting the 

pandemic and bringing it under control. 

Plate 1 : Map of Mumbai 

 

 

WASH 

Water Supply: 

Mumbai receives raw water from seven 

impounded water resources viz. Vihar and 

Tulsi within Mumbai and Tansa, Modak Sagar, 

Upper Vaitarna, Middle Vaitarna and Bhatasa 

located at about 100 to 175 kms from Mumbai. 

Raw water available from these sources is 

conveyed with transmission main system 

ranging from 2235 mm to 5500 mm diameter 

pipelines and tunnels to the state-of-the-art 

water treatment facilities at Bhandup Complex 

(2810 M/D) and Panjrapur (1365 MLD) (Total: 

4175 MLD). Water treatment facilities for Tulsi 

(18 MLD) and Vihar (90 MLD) are located near 

to these sources. At these treatment plants, 

water is treated with processes such as 

coagulation, flocculation, settling, rapid sand 

filtration and post Chlorination and quality of 

the treated water is maintained in accordance 

with IS 10500-2012 Drinking water 

Specifications.  

The treated water is stored in the Master 

Balancing Reservoirs (MBR) located near to 

treatment plants at Bhandup Complex within 

Mumbai and Yewai (outside Mumbai). It is 

further distributed to 27 service reservoirs 

located throughout Mumbai city with a water 

supply network of about 450 kms this 

conveyance system remains charged for 24 

hours and eliminates the chances of water 

contamination because of intrusion of ground 

water/sewage etc..  

 

Rainwater Harvesting: 

BMC supplies 3850 million liters of water 

every day, against a demand of 4505 million 



  

12 
 

liters per day to Mumbai, the economic capital 

of our country. The demand for a metro city 

like Mumbai is assumed as 350 lit/capita/day.  

Against this water is supplied at 300 

lit/capita/day. As more and more high-rise 

buildings are coming up, BMC is not able to 

fulfill the demand. Also,, the treated water is 

Also, used for flushing etc.. Therefore, it is 

necessary to conserve the water by using 

rainwater harvesting. BMC has made it 

mandatory to have rainwater harvesting to all 

new buildings from the year 2002. For bigger 

residential complexes, Sewage Treatment 

Plant and recycling of water for flushing and 

gardening is mandatory. 

There are in all 18096 identified wells (4638 

dug up wells, 1805 tube wells, 1653 Ring wells) 

in Mumbai. Assuming an average per day 

withdrawal of approx. 20000 lit (two tanker 

load per well, it can be safely presumed that 

359 MLD of ground water is available every day 

in Mumbai. Protecting wells in the city is very 

important considering future water crises. 

RWH cell with help of staff of Insecticide officer 

has prepared list of wells, bore wells in 

Mumbai. The wells are now being digitized 

with available subsoil details to understand 

ground water scenario in each locality & 

identify the danger zones from ground water 

extraction considerations. MCGM has Also, 

prohibited unauthorized burying of existing 

wells from January 2003. 

 

Sanitation: 

Sewage Collection, Treatment and Disposal:  

BMC has following departments for the above 

jobs- 

a) Sewage Operations (SO): It operates 

and maintains sewerage systems, 

sewage pumping stations and sewage 

treatment plants and disposal 

systems. 

b) Sewerage Projects (SP): This 

department looks after the work of 

planning and execution of sewerage 

systems, retrofication in the existing 

sewerage systems etc.. 

c) Mumbai Sewage Disposal Project 

(MSDP): This department carries out 

the work of planning and 

implementation of Sewage Treatment 

Plants and Disposal Projects. 

SO: Dadar sewage laboratory is 

operated by this department, and it is 

accredited by NABL and QCI. The lab 

monitors water quality at seashore 

around outfalls at Colaba, Worli and 

Bandra.  

The sewer network of the entire 

Mumbai is now mapped and available 

on Geographic Information System 

(GIS) through web application on 

MCGM domain.  Further under GPS an 

exercise of mapping the sewerage 

assets up to 1 meter accuracy with 

reference to two geographic locations 

is undertaken by SO department using 

Handheld Rovers. The repair work of 

sewer lines, manholes, vent shafts 

etc.. are systematically being updated, 

recorded in GIS by following Data 

Updating Protocol.  Also,, the yearly 

plan of the Systematic Cleaning 

Programme of sewer lines and its 

progress is regularly updated in GIS 

database and monitored through GIS 

Web application. Under the initiative 

of Automation of Sewerage Pumping 

Stations- SCADA system is 

implemented in phased manner. In its 

Phase I, total 10 pumping stations of 

Bandra Sewage Zone & 7 Wastewater 

Treatment Plants are commissioned in 

March 2018. With the help of this 

project Real Time online monitoring of 



  

13 
 

discharged treated flow is now 

achieved. Online Monitoring of various 

parameters of pumping stations i.e. 

status of pumps, levels in wet wells, 

energy consumed is achieved. It is 

seen that all 7 STPs process less than 

50% of installed capacity indicating 

leakage of sewage. 

 

Mumbai Sewage Disposal Projects 

(MSDP): 

In MSDP-I, the zone wise Capacity and average 

dry weather flow in STPs is as follows: 

Table 1: Details of Capacities of STPs under 

MSDP-I 

 

   Total   

  2727   1250 

MSDP-II will have 8 Sewage Treatment Plants 

(STPs) for 7 Sewerage Zones as mentioned in 

Table 1 below. The table Also, gives capacities 

and area requirements of the Sewage 

Treatment Plants for each sewerage zone.  

 

Table 2: Details of Capacities and Project Areas 

of STPs under MSDP-II 

 

Zone 
No. 

Name of 
Zone 

Average 
Flow 
MLD 

Project 
Area He. 

I Colaba 37 3.3 

II Worli 500 8.6 

III Bandra 
Bandra 
WwTF 
Dharavi 
WwTF 

 
360 
250 

 
9.74 
5 

IV Versova 240 15 

V  Malad 605 35 

VI Bhandup 215 13.8 

VII Ghatkopar 337 14 

 Total 2544 104.44 

 

 In MSDP – II, for the first time, focus is shifted 

to reuse and recycle. MCGM shall be creating 

tertiary treated water of around 1700 MLD in 

phases based on demand. Recycled water shall 

be used for non-potable and industrial 

purposes, charging of fire hydrants. Gardening, 

car washing, flushing, railways, defense are 

some other possible uses. Thus, eventually the 

treated water will not be discharged in sea but 

will be recycled leading to Zero Liquid 

Discharge (ZLD). Power generation will be 

done at STPs from anaerobic digestion of 

sludge. Generated power will be used for 

operations of STP. Thus MSDP-II is future ready 

and equipped for combating climate change.  

 

Input and output characteristics: 

Table 3: Input and output Characteristics of 

Sewage as per MoEF 

Sr. 
No. 

Characte
ristic 

Raw 
Sewag
e 

Treated 
Sewage 
at 
Colaba 

Treated 
Sewage at 
other sites 

1 BOD, 5-
day, 20 C 

260 
mg/lit 

10 
mg/lit 

20 mg/lit 

2 COD 560 
mg/lit 

25 
mg/lit 

< 50 mg/lit 

3 TSS 400 
mg/lit 

10 
mg/lit 

50 mg/lit 

4 Faecal 
Coliforms 

 < 1000 
(MPN/1
00ml) 

< 1000 
(MPN/100
ml) 

 

Sr
. 
N
o. 

Name of STP Installed 
Capacity 
MLD 

Average 
Dry 
Weather 
Flow 
MLD 

1 Colaba 41 21 

2 Worli 757 257 

3 Bandra 797 490 

4 Versova 186 99 

5 Malad 280 184 

6 Bhandup 280 103 

7 Ghatkopar 386 96 



  

14 
 

Broad details of treatment 

Preliminary Treatment: - Coarse Screen. 

Before Initial Pumping Station 

Primary Treatment: - Fine Screens, Grit 

Chamber, Primary Sedimentation Tank 

Secondary Treatment: - Sequential Batch 

Reactor  

Tertiary Treatment: - UV Disinfection 

Sludge Treatment: - Sludge Thickening, 

Anaerobic Sludge Digester, Sludge Dewatering 

by Centrifuge, Sludge Drying 

Power Generation: - Gas Storage, Gas 

Generation 

Pumping: - Pumping of sewage is done in the 

initial stages after coarse screens (IPS). Bypass 

arrangement is Also, provided. Treated 

effluent is pumped after disinfection either 

into marine outfall or for recycling (EPS). 

Sludge pumping is done as part of the process 

in SBR tanks. Thickened Sludge is Also, pumped 

into Anaerobic digester and for drying. 

Automation: - Operations of the STP will be 

automated using SCADA. Sensors will be used 

in the SBR basins and the rate of air in the 

aeration will be adjusted based on the level of 

dissolved oxygen. This will make the process 

efficient as well as economic. 

Status: Work delayed due to stricter NGT 

Norms 

The work on Colaba STP has already started. 

Tenders for Bhandup and Ghatkopar STPs are 

floated in January 2018. Tenders for Versova, 

Bandra, Dharavi, Worli STPs have floated 

recently. Green signal for Malad STP is awaited 

from the central government.  

As per the recent development, the National 

Green Tribunal (NGT) of India has made the 

norms for the quality of treated sewage more 

stringent. In an order on April 30, 2019, NGT 

set a norm of 10 mg/lit BOD (instead of MoEF 

norm of 20) as the base for all cities in the 

country (TOI, 2019). NGT has set a norm of 20 

mg/lit for suspended solids (instead of MoEF 

norm of 50 mg/lit), of 100 MPN/100 ml for 

faecal coliforms (instead of MoEF norm of 

1000 MPN/100 ml), of 10 mg/lit for Nitrogen 

(no MoEF norm earlier) and of 1 mg/lit for 

Phosphorous (no MoEF norm earlier). This 

will require retendering and will delay the 

process by two more years.  

In a recent development, the cost has 

escalated significantly because of retendering. 

The role of consultants was questioned in the 

local media. There is a business opportunity of 

more than US $ 2 Billion in this project. 

 

Storm Water Drains: 

Mumbai is lined on the west by Arabian Sea 

and intercepted by several creeks. The tidal 

variation is a major concern in the system of 

storm water drains (SWD) to release rainwater 

as well as wastewater into the sea. The present 

SWD system in the city area is more than 100 

years old and about 525 Km long. This network 

consists of underground drains, laterals and 

water entrances built based on area and 

weather conditions. The old SWD system is 

capable of handling rain intensity of 25 mm per 

hour at low tide with runoff coefficient of 0.5. 

If the rain intensity exceeds more than 25 mm 

per hour during high tide, there is always the 

possibility of water logging in low lying areas of 

the city. 

In practice however, in addition to 

stormwater, they Also, carry sewage overflow 

from septic tank, surface water, etc.. The 

length of open SWD in Mumbai is about 1987 

Km. The flow from the open SWD is discharged 

either into nallhas, culvert, creek or sea. This 

open SWD becomes an eyesore due to the 



  

15 
 

throwing of garbage by citizens especially in 

slum areas and creates unhygienic conditions. 

Therefore, desilting is carried out through 

registered contractual agencies throughout 

the year.  

There are 85 major outfalls in the city area 

which drain to Arabian sea directly, 8 at Mahim 

creek and 12 at Mahul creek. There are 29 

outfalls in western suburbs draining directly 

into Arabian sea while 14 drain into Mithi river 

which ultimately joins Mahim creek. In eastern 

suburbs, 14 outfalls discharge in Thane creek, 

while 6 discharge in Mahul creek and 8 into 

Mahim creek. In suburbs and extended 

suburbs area, open SWD are constructed on 

both sides of the road. 

BRIMSTOWAD Master Plan, constituted after 

1985 floods, suggested improvements in SWD 

system with design criteria, of rainIall intensity 

of 50 mm/hr with runoff coefficient of 1.00. 

Subsequently in the year 2005 Mumbai faced 

unprecedented rains on 26th and 27th July 

2005 and 944 mm rainfall was recorded in one 

day. This resulted in the flooding; therefore, 

the Government of Maharashtra had 

appointed a fact-finding Committee to analyze 

the factors responsible for the situation that 

arose in Mumbai and to find out the remedial 

measures to avoid such incident in future. 

Based on the recommendations of the Fact-

Finding Committee, the BRIMSTOWAD Master 

Plan was modified with MWH(I) as consultant 

on 30/04/2018. 

BRIMSTOWAD project is proposed to be 

implemented in two phases. There are 20 

works in Phase-I and 38 works in Phase-II. The 

scope of the BRIMSTOWAD project is as below. 

1. Rehabilitation and augmentation of 

underground drains in the city. 

2. Construction of new drains in RCC. 

3. Training oI nallhas in RCC M-40 

4. Widening and deepening of nallhas   

5. Construction of access road along the 

nallah   

6. Construction of Stormwater Pumping 

Stations. 

Table 4: Status of Pumping Stations under 

BRIMSTOWAD 

Sr. 
No
. 

Pumping 
Station 

Status 

1 Haji Ali Completed & 
commissioned in the 
month of May 2011 

2 Irla Completed & 
commissioned in the 
month of May 2011 

3 Cleavela
nd 

Completed & 
commissioned 

4 Lovegro
ve 

Completed & 
commissioned 

5 Brittania Completed & 
commissioned in the 
month of June 2016 

6 Gazdarb
und 

Completed & 
commissioned in the 
month of June 2019 

7 Mogra Land acquisition of private 
land is in progress 

8 Mahul Land acquisition of private 
land is in progress 

 

Desilting of Nallahs: 

This is an important activity to avoid flooding 